
 
 
  

        

 

Corrective Action Plan and 
Engineering Report 

May 11, 2022 

 
 

Norris Water Commission 
20 Chestnut Drive  

P.O. Box 1090  
Norris, TN 37828 

 



Corrective Action Plan and Engineering Report, May 11, 2022 
 

                                   
 

 
 
 
 
 
 

(THIS PAGE INTENTIONALLY LEFT BLANK)



Corrective Action Plan and Engineering Report, May 11, 2022 
 

                                   
 

TABLE OF CONTENTS 
TABLE OF CONTENTS ______________________________________________________________ I 

1.0 EXECUTIVE SUMMARY _____________________________________________________ 9 

1.1 Collection System Corrective Actions ___________________________________________________ 9 
[...]
The total estimate of probable project costs for the interim improvements for the NWC WWTP are 
$122,500 and itemized out in Table 2.3.3. For the purposes of this report, sizing and cost opinions should 
be considered preliminary and subject to change after review of additional information.   

 
Table 2.3.3 Opinion of Probable Cost, WWTP Interim Improvements 

WWTP INTERIM IMPROVEMENTS COSTS  

Item 
No. Description Qty Unit Unit 

Price Extended 

5 Interim WWTP Improvements 

5.01 
Baffle Wall in Process Basin  
(Anaerobic/Anoxic Zone) 1 LS $20,000  $20,000  

5.02 Submersible Mixer 1 EA $5,000  $5,000  

5.03 Internal MLSS Recycle (pump) 1 LS $2,500  $2,500  

5.04 Structural Repairs 1 LS $20,000  $20,000  

5.05 Relocate Influent to Anaerobic Zone 1 LS $40,000  $40,000  

5.06 Extend RAS to Anaerobic Zone 1 LS $5,000  $5,000  

5.07 Bypass Pumping/Dewatering 1 LS $30,000  $30,000  

            

  Subtotal  $122,500  

  Low Range (-30%)(1) $85,750  

  High Range (+50%) (1) $183,750  

  Total Opinion of Probable Project Cost, WWTP Interim 
Improvements $122,500  

(1) Estimate ranges are from AACE Class 4 literature 
 
  



Corrective Action Plan and Engineering Report, May 11, 2022 
 

                                                                               Pg. 20 of 151                                        
   

2.3.4 Treatment Plant Long-Term Improvements  
The total estimate of probable project cost for the NWC WWTP Long-Term Alternative is difficult to 
forecast due to the not yet determined alternative to be selected. The final cost of each alternative and the 
recommended option will be determined at a later date and included within the WWTP Facility Plan.  

 

3.0 INTRODUCTION 

3.1 Background 
 
The City of Norris, TN is located in the northeast portion of Anderson County and is home to a population of 
1,602 per the 2020 U.S. Census.  Due to Norris’ establishment as a model planned community by the Tennessee 
Valley Authority (TVA), a significant portion of the infrastructure, including sanitary sewer mains, date to the 
original TVA construction of the town in 1933.  Drinking water and sanitary sewer service is provided to 
customers within Norris’ city limits by the Norris Water Commission (NWC). 
 
NWC owns, operates, and maintains a wastewater collection system and 0.2 million gallons per day (MGD) 
wastewater treatment plant, which is regulated by the State of Tennessee under National Pollution Discharge 
Elimination System (NPDES) Permit No. TN 0020630.   
 
Treated effluent from NWC discharges into Buffalo Creek (TN06010207016_0100).  In recent years, Buffalo 
Creek has been listed on Tennessee’s List of Impaired and Threatened Waters (commonly known as 303d 
List), which places restrictions on available loading to watersheds throughout the State.  This impacts NWC’s 
WWTP and operations by increasing the treatment quality and imposing stricter limits on effluent. 
 
On March 31, 2022, TDEC sent their Final 2022 List of Impaired and Threatened Waters to the EPA for review 
and approval.  This guidance, which is still pending EPA approval at the time of submittal of this report, 
proposes that Buffalo Creek be delisted and removed from the 2022 303d list.   

3.2 Problem Statement 
On February 11, 2022, TDEC issued a Director’s Order (No. WPC21-0149) to Norris Water Commission.  The 
order assesses civil financial penalties on NWC and also required a corrective action plan / engineering report 
(CAP/ER) within 90 days of receipt.  The Order requires NWC to address effluent limit exceedances, and TDEC 
states that NWC is “encouraged to direct the majority of the CAP/ER actions to reduction of treatment system 
bypasses caused by inflow and infiltration into the collection system during significant rain events.” The City of 
Norris received this Order via certified mail on February 17, 2022.  Refer to a copy of Director’s Order in 
Appendix B. 

3.3 Compliance  
3.3.1 Bypasses and Overflows 

Historical data were compiled from NWC’s Monthly Operating Reports (MORs) sent to TDEC.  NWC’s main 
compliance issues are centered around peak flows from rainfall events exceeding the capacity of the 
WWTP.  As such, the focus of this CAP/ER will be to target inflow and infiltration reduction to reduce the 
volume entering the sanitary sewer system to reduce bypass events.  Below is a summary of plant bypass 
events as taken from MOR reports from 2018-2021.   

  



Corrective Action Plan and Engineering Report, May 11, 2022 
 

                                                                               Pg. 21 of 151                                        
   

Table 3.3.1 Historical Sewer Compliance for Norris Water Commission, 2018-2021 

HISTORICAL SEWER COMPLIANCE 
Year WWTP Bypass Events 

2018 11 
2019 13 
2020 11 
2021 12 

 
Historical MOR data show consistent plant bypasses on an annual timeline, indicating the same level of 
RDII is likely entering the system on a regular basis. 
 
 

3.3.2 DMR Effluent Limit Exceedances 
As stated in the Director’ Order (reference Appendix B), the plant has self-reported the following permit 
exceedances as shown in Table 3.3.2. These exceedances were attributed mainly to a plant upset that 
occurred in February and March of 2021 and was due to the growth of filamentous bacteria in the aeration 
basins as well as a biomass washout from excessive influent flow amounts. For additional detail on 
exceedances see Section 7.1.3.  

Table 3.3.2 Self-Reported Effluent Limitation Exceedances 

EFFLUENT LIMITATION EXCEEDANCES 
Parameter Effluent Exceedances: 

May 1, 2019 – November 30, 2021 
Carbonaceous BOD, 5-day 4 
E. Coli 2 
Nitrogen, Ammonia (as N) 11 
Nitrogen, Total (as N) 14 
Phosphorus, Total (as P) 9 
Suspended Solids, % removal 2 
Suspended Solids, Total 4 
Bypass of Treatment Facility 8 
Total 54 

 
  



Corrective Action Plan and Engineering Report, May 11, 2022 
 

                                                                               Pg. 22 of 151                                        
   

4.0 COLLECTION SYSTEM 

4.1 Overview 
The City of Norris, TN has a smaller service area and customer base than many of its adjacent neighbors.  As a 
chartered entity of the City, NWC operates a primarily gravity system for a majority of its customers, with two 
small pumping stations to serve approximately 5% of the total sewer system.  Reference Figure 4.1.1 Sanitary 
Sewer System Map on the following page. 
 
4.1.1 Gravity Sewer 

The collection system consists of approximately 47,700 LF of gravity sewer, ranging in diameter from 4-
inch to 12-inch, and includes approximately 250 manholes.  Pipe footages include 439 LF of 4-inch, 2,504 
LF of 6-inch, 39,264 LF of 8-inch, 1,345 LF of 10-inch, and 4,187 LF of 12-inch.  Gravity sewer line materials 
are primarily Vitrified Clay Pipe (VCP) and Polyvinyl Chloride (PVC) pipe but also include smaller segments 
of Ductile Iron Pipe (DIP) and concrete.  Historical record drawings date to TVA blueprints from 1934 and 
indicate that older portions of NWC’s collection system are approaching 90 years of service life.   

 
4.1.2 Pumping Stations 

Norris Water Commission operates two sewage pumping stations in the northern portion of their system.  
Both stations are located on Hickory Trail and provide service to 35 total customers.  Hickory Trail Pump 
Station #2 separately serves 10 customers and was rated for a pump design point of 25 gpm at 130 Total 
Dynamic Head (TDH).  PS#2 discharges into a manhole upstream of Hickory Trail Pump Station #1, where 
it flows through a small section of gravity sewer into the wet well for PS #1.  PS #1 serves 25 customers in 
addition to the discharge from PS #2 and is rated for 50 gpm at 66 TDH.  PS#1 discharges into MH 53, at 
which point it enters the remaining gravity sewer system before reaching the WWTP. 

  





Corrective Action Plan and Engineering Report, May 11, 2022 
 

                                                                               Pg. 25 of 151                                        
   

4.2 Historical Collection System Improvement Projects 
Over the last twenty years, the Norris Water Commission has initiated a series of improvements to upgrade 
sanitary sewer service and wastewater treatment capacity for their customers.   NWC Staff and Commissioners 
have been intentional in applying for grants and other funding sources, relying on an Energy Grant (2010) and 
Community Development Block Grant (2013) for assistance in paying for improvements.  NWC has also 
applied for additional CDBG grants in recent years but has not been chosen for funding due to challenges 
meeting low-moderate income (LMI) requirements for selection. 
 
Since 2001, NWC has focused their rehabilitation and replacement efforts on larger diameter pipelines in an 
effort to address inflow and infiltration concerns.  In 2001, 1,317 LF of 10-inch PVC was installed, replacing a 
section of 8-inch pipe to provide greater storage capacity and reduce the hydraulic grade line of the collection 
system.  In 2013 and 2016, NWC completed projects on 12-inch diameter portions of their system, 
rehabilitating or replacing approximately 45% of their 12-inch pipe footages.  Other rehabilitation projects 
undertaken in 2001, 2008, 2015, and 2017 throughout the system have improved 16% of the 39,000+ LF of 8-
inch pipe. 
 
Refer to Figure 4.2.1 Historical Improvements Projects on the following page for a visual representation of the 
sanitary sewer improvements completed by NWC since 2001. 
  



Corrective Action Plan and Engineering Report, May 11, 2022 
 

                                                                               Pg. 26 of 151                                        
   

 

 

 

 

(THIS PAGE INTENTIONALLY LEFT BLANK)  

 
  





Corrective Action Plan and Engineering Report, May 11, 2022 
 

                                                                               Pg. 29 of 151                                        
   

5.0 WASTEWATER TREATMENT PLANT 

5.1 Overview 
The Norris Wastewater Treatment Plant is located at 94 E. Norris Road in Norris, TN. The plant was originally 
designed and built in the 1930s by TVA during the Norris Lake Dam construction. The original plant consisted 
of Imhoff sedimentation and digestion tanks, aeration basins, contact stabilization tanks and sludge drying 
beds. The plant received major upgrades in the late 1960s which include adding new headworks consisting of 
screenings removal and flow measurement, new Smith and Loveless Oxigest package plant, new 
administration building which houses the aeration blowers, chlorine room, and laboratory, and new chlorine 
contact chamber. The next major upgrade occurred in 2008 when the plant transitioned the solids handling 
process to mechanical dewatering.  The next and most recent improvement at the plant occurred in 2013 
when the headworks system installed in the 1960s was retired and a new headworks was installed containing 
mechanical screenings and new flow measurement systems. An aerial plant layout and schematic flow diagram 
for the liquid and solids processes are shown in Figure 5.1.1 and Figure 5.1.2.   
 

Figure 5.1.1 Wastewater Treatment Plant Aerial Imagery 

 

  

Control 
Building 

Drying 
Beds 

Sludge Press and 
Dewatering 

Smith and 
Loveless 
Oxigest 

Aerobic Digester 

Chlorine 
Contact 

Final 
Clarifier 
(abandoned) 

Headworks  

Admin Building 



Corrective Action Plan and Engineering Report, May 11, 2022 
 

                                                                               Pg. 30 of 151                                        
   

 

 

 

 

(THIS PAGE INTENTIONALLY LEFT BLANK)  

 

  



5.1.2



Corrective Action Plan and Engineering Report, May 11, 2022 
 

                                                                               Pg. 33 of 151                                        
   

5.2 Liquid Process 
5.2.1 Headworks 

Flow enters the plant through the gravity sewer collection system and is routed to the headworks 
structure by a 12” Ductile Iron pipe before being discharged into the structure. The structure consists of 
two concrete channels, one containing a mechanical screen and the other a bypass/ future expansion 
channel, as well as a Parshall flume on the effluent side of the screenings that is used for flow 
measurement (as depicted in Appendix C).  

 
5.2.1.1 Mechanical Screen 

The mechanical screen is located in the east channel and is a Lakeside Raptor Micro Strainer Rotating 
Screen Auger, as shown in Figure 5.2.1, which has a maximum operating capacity of 1.14 MGD. This 
screen operates automatically from differential water levels measured by floats and is sized to remove 
0.25-inch and larger material.  The material collected by the screen is mechanically removed from the 
channel and discharged into collection bags to be disposed at the landfill. 

 
Figure 5.2.1 Mechanical Screen 

 
 

5.2.1.2 Parshall Flume  
The Parshall flume is located in the headworks structure after the two influent channels combine into 
a 12” Ductile Iron pipe. The flow exits the pipe into the Parshall flume basin, where an influent 
sampler collects composite samples before the flows pass through the flume. The influent flow enters 
the 3” FRP Parshall flume with an ultrasonic sensor for level measurement. The influent flow readings 



Corrective Action Plan and Engineering Report, May 11, 2022 
 

                                                                               Pg. 34 of 151                                        
   

from the Parshall flume are shown on a digital screen and logged on a circular chart recorder located 
in the control building.  NWC staff takes daily totalized flow readings for MOR records by manually 
reading the digital screen daily and subtracting the current total from the previous day’s value. 
 
Per manufacturer submittals, the maximum wastewater depth that the flume can accurately convey is 
1.5 ft. This maximum depth translates to 2.5 MGD. Since the overall depth of the flume is only 2 ft 
deep, this maximum flow rate value is likely less depending on what the ultrasonic flow measurement 
device is calibrated for as there is a required freeboard between the bottom of the sensor and the top 
of the measured liquid. Further investigation is needed 

 
5.2.2 Smith and Loveless Oxigest  

The heart of the wastewater treatment plant is the Smith and Loveless (S&L) Field Erected “Oxigest” 
Sewage Treatment Plant.  This package plant was installed in the 1960s to provide an upgraded system 
from the Imhoff system that was constructed in the 1930s as the original treatment process. The Oxigest 
plant was originally designed to be a complete packaged system as aeration, clarification, and digestion 
processes were all performed inside the unit. These processes were possible as the S&L unit had an outer 
ring wall made up of concrete that provided various compartments for aeration and digestion zones and 
the inner ring made of steel functioned as a clarifier as shown Figure 5.2.2.  A structural inspection is 
recommended due to the age of the process unit. The condition of the submerged steel and concrete basin 
walls are unknown. It is reasonable  to assume degradation of the concrete and steel from 60 years of 
submergence in the wastewater is likely.  

Based on the original drawing, the Oxigest plant was rated for a treatment capacity of 200,000 gallons per 
day. The permitted effluent limits have become more stringent since the initial installation of the S&L 
treatment unit back in the 1960s. To comply with the changes, operators have modified the basins to an 
extended aeration process  by converting the aerobic digestion zones to full aeration zones  This change 
allowed for longer hydraulic retention time and operation with  a longer solids retention time (SRT) to 
achieve single stage nitrification. These modifications along with others improvements will be discussed 
[...]
Two important indicators in evaluating the effectiveness of the treatment plant processes are the CBOD5 and 
TSS removal. The NWC WWTP has operated efficiently on removing these two items as shown in Figure 7.1.4  
and Figure 7.1.5. These figures depict the percent removal and CBOD5 and TSS effluent limits compared to the 
permit requirements. The plant has effectively removed the CBOD5 and TSS over the last 3 years as the 
percent removal averages 98.3% and 96.3% respectively, which greatly exceed the permit requirements of 
85% removal. The few times when the CBOD5 and TSS exceed the permit limits as mentioned previously in 
Section 3.3.2, the plant was experiencing a filamentous outbreak as well as a biomass washout. Both of these 
periods can be observed in the below Figures. 
 



Corrective Action Plan and Engineering Report, May 11, 2022 
 

                                                                               Pg. 62 of 151                                        
   

Figure 7.1.4 CBOD5 Effluent Concentration and Percent Removal 

 
 
 

Figure 7.1.5  Total Suspended Solids (TSS) Effluent Concentration and Percent Removal 

 

0

10

20

30

40

50

60

70

80

90

100

0

5

10

15

20

25

30

35

40

Jan-19

Apr-19

Jul-19

Oct-19

Jan-20

Apr-20

Jul-20

Oct-20

Jan-21

Apr-21

Jul-21

Oct-21

Jan-22

Pe
rc

en
t R

em
ov

al

Ef
flu

en
t C

BO
D5

 (m
g/

l)

CBOD5 Effluent Concentration and Percent Removal

CBOD5 Effluent
Permitted CBOD5 Effluent Monthly Avg
90TH Percentile CBOD5 Effluent
CBOD5 % Removal

0

10

20

30

40

50

60

70

80

90

100

0

20

40

60

80

100

120

140

Jan-19

Apr-19

Jul-19

Oct-19

Jan-20

Apr-20

Jul-20

Oct-20

Jan-21

Apr-21

Jul-21

Oct-21

Jan-22

Pe
rc

en
t R

em
ov

al

Co
nc

en
tr

at
io

n 
(m

g/
l)

TSS Effluent Concentration and Percent Removal 

Permitted TSS Effluent Monthly Avg
TSS Effluent
TSS % Removal



Corrective Action Plan and Engineering Report, May 11, 2022 
 

                                                                               Pg. 63 of 151                                        
   

The other major constituents that were mentioned in the Director’s Order (Appendix B) for effluent violations 
were the following: Nitrogen as Ammonia, Nitrogen as Total N, Phosphorus as Total P, and E. coli. These items 
violated the effluent permit multiple times, as the plant struggled to meet biological removal standards 
throughout the year. 
 
The Director’ Order states there were eleven (11) self-reported permit violations of the effluent ammonia 
(NH3). As illustrated below in Figure 7.1.6 and above in Table 7.1.2, the average NH3 concentration over the 
time span was 1.63mg/L. This value is above the summer permit limit of 1.5mg/L but below the 3.25mg/L 
winter permit limit. The summer season is considered months May through October and winter season is 
November through April.  
 
Figure 7.1.6 below shows that the plant nitrifies the NH3 efficiently in the summer but does not get the same 
result during the winter months. Nitrification is extremely dependent on temperature, as the microorganisms 
that oxidize the ammonia into nitrites operate efficiently at 30-degrees Celsius and can completely shut down 
as the temperature approaches 0-degree Celsius. The other cause for the effluent violations could be 
contributed to significant amounts of infiltration and inflow into the treatment plant, creating shorter 
retention and solids washout compromising nitrification. 
 

Figure 7.1.6 Ammonia Effluent Concentrations 

 
 
  

0

5

10

15

20

25

30

Jan-19

Apr-19

Jul-19

Oct-19

Jan-20

Apr-20

Jul-20

Oct-20

Jan-21

Apr-21

Jul-21

Oct-21

Jan-22

Co
nc

en
tr

at
io

n 
 (m

g/
l)

Ammonia (NH3) Effluent 
Winter NH3 Permit Limit Ammonia N EFFLUENT… Summer NH3 Permit Limit



Corrective Action Plan and Engineering Report, May 11, 2022 
 

                                                                               Pg. 64 of 151                                        
   

Norris’ NPDES permit has an annual rolling average for the Total N and Total P effluent 
concentrations. The Total N is based on a limit of 10lbs/ day or 3650lbs/year. When rearranging 
Equation 1 to calculate the concentration in mg/L for the daily limit as shown in Equation 2 the 
concentration limit equals 6mg/L using the design flow rate of 0.2MGD. This value is reflected below 
in Figure 7.1.7.  

 
Equation 2 Concentration 

𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶𝐶(𝑚𝑚𝑚𝑚 𝐿𝐿)⁄  =
𝑀𝑀𝑀𝑀𝑀𝑀𝑀𝑀 𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿𝐿 𝑅𝑅𝑅𝑅𝑅𝑅𝑅𝑅 (𝑙𝑙𝑙𝑙 𝑑𝑑𝑑𝑑𝑑𝑑⁄ )

�𝐹𝐹𝐹𝐹𝐹𝐹𝐹𝐹(𝑀𝑀𝑀𝑀𝑀𝑀) ∗ 8.34 𝐿𝐿𝐿𝐿
𝑀𝑀𝑀𝑀𝑀𝑀𝑀𝑀 ∗ (𝑚𝑚𝑚𝑚 𝐿𝐿)⁄ �

  

 

Figure 7.1.7 Total Nitrogen Effluent Concentrations 

 
 

The NWC WWTP Total N effluent concentration has averaged 6.58mg/L with a 90th percentile value of 
14.92mg/L through the time frame of July 2019 to February 2022.  As indicated in the figure above, 
effluent concentrations suggest the plant is not regularly denitrifying while in the Smith and Loveless 
Oxigest basin. Denitrification is the process of converting nitrates into nitrogen gas as well as other 
gaseous end products containing nitrogen. This process occurs after ammonia has been oxidized into 
nitrates and then recirculated back into an anoxic zone. This process is not currently achieved with 
the current basin and flow set up as the basin does not have an internal recycle feed or anoxic zone. 
This will be discussed in Section 8.2.  

 
The Total Phosphorus recording period is similar to the Total Nitrogen limit as it is an annual average. 
The main difference between the Total N and Total P average values is measurement time period, as 
the Total P is taken from a 36-month period, instead of a 12-month period for Total N. The permit 
limit for Total P is broken out into two time periods throughout the duration of the permit. The first 
time period being the first 36-month since the permit became effective on January 01, 2019. This time 

0.0

5.0

10.0

15.0

20.0

25.0

30.0

35.0

40.0

45.0

Jan-19

Apr-19

Jul-19

Oct-19

Jan-20

Apr-20

Jul-20

Oct-20

Jan-21

Apr-21

Jul-21

Oct-21

Jan-22

Co
nc

en
tr

at
io

n 
(m

g/
l)

Total Nitrogen (N) Effluent  
Total N Effluent Permitted Total N Effluent Concentration (6mg/l) 90th Percentile



Corrective Action Plan and Engineering Report, May 11, 2022 
 

                                                                               Pg. 65 of 151                                        
   

period runs until December 31, 2022.   The second period is the next 36 month rolling average, until 
permit expiration which occurs on September 30, 2023.  
 
The first period has a permit limit of 4.5lbs/day which equates to an effluent concentration of 2.7mg/L 
using Equation 2 and a flow rate of 0.2MGD. The second period has a yearly limit of 621lbs/year which 
equates to an effluent concentration 1.0mg/L, this value is significant as major plant modifications will 
be needed to reach such a low concentration. This will be further discussed in Section 0.   

 
The WWTP had self-reported violations of the Total P limit nine (9) times in the time period of May 1, 
2019 to November 30, 2021, as stated in the Director’s Order. This follows the Figure 7.1.8 below as 
the reporting time frame is on a quarterly basis.   
 

Figure 7.1.8 Total Phosphorus Effluent Concentrations 

 
 

7.2 Plant Process Basins vs. State Required Regulations  
To be able to determine long term needs for the NWC WWTP, the current plant had to be compared to the 
State regulations and TDEC’s design criteria.  Table 7.2.1 breaks this out per chapter and process in the TDEC 
design criteria manual.  
  

0

5

10

15

20

Jan-19

Apr-19

Jul-19

O
ct-19

Jan-20

Apr-20

Jul-20

O
ct-20

Jan-21

Apr-21

Jul-21

O
ct-21

Jan-22

Co
nc

en
tr

at
io

n 
(m

g/
l)

Total Phosphorus (P) Effluent
Total P Effluent
Permitted Total P Effluent Concentration (2.7mg/l)
90th Percentile
36 per. Mov. Avg. (Total P Effluent)



Corrective Action Plan and Engineering Report, May 11, 2022 
 

                                                                               Pg. 66 of 151                                        
   

 
Table 7.2.1 Process Items vs State Regulations 

NWC WWTP PROCESS VS STATE REGULATIONS 
PROCESS NWC STATE 

REQUIREMENTS NOTES 

Preliminary 
and 
Pretreatment  

Screening and 
Grinding  Yes  

State Regulations 
require some type of 
screening or grinding 
device on all types of 

mechanical treatment 
plants.  

NWC has mechanical screening as 
described in previous headworks section  

Activated 
Sludge  

Aeration Basin 
Volume  

No, reference 
Section 7.2.2  Required 

18-36 hours of Detention Time, F:M Ratio 
0.05-0.15, Sludge Age 10-30 days, MLSS 
2,000-6,000 mg/L, Basin Loading 10-25 
lb/day BOD per 1,000 CF tank volume. 

Aeration 
Equipment  

No, reference 
Section 7.2.2 Required 1.1 lbs oxygen per lb peak BOD5 

Nitrification Aeration 
Equipment  

No, reference 
Section 7.2.2 

Required, based on 
Permit Limits 4.6 lbs Oxygen per TKN, Safety Factor 2.5,  

Clarifiers Final Clarifiers No, reference 
Section 7.2.3 

Required, based on 
Secondary Treatment 

Process 

Table 5-1 Final Clarifier Design 
Parameters, Activated Sludge Process, 
Maximum Surface Overflow Rate 
(gpd/sqft)- Average Flow =400, Peak 
Design Flow=1,000, Solids Loading Rate 
(lbm/day-sqft) - Average Flow =25, Peak 
Design Flow=35 

Disinfection 
Chlorination Yes  Required 

Dosage Capacity = 2 mg/L, Contact Time = 
30 Minutes Average Flow 15 Minutes 
Peak Flow,  

Dechlorination  Yes  Required 1mg/L of SO2 for 1 mg/L of Chlorine 
Residual expressed as Cl2 

Flow 
Measurement 
and Sampling 

Influent  Yes  Required Totalizing Equipment or Circular Charts, 
Parshall Flume, Automatic Sampling 

Effluent  Yes  Required Totalizing Equipment or Circular Charts, 
Sharp Crested Weir, Automatic Sampling 

Solids 
Processing  

Aerobic 
Digestion Yes  Required Detention Time= 15-25 Days, Mixing 

Energy = 20-35 SCFM per 1000CF 

Dewatering  Yes  Required Mechanical Dewatering, Sludge Drying 
Beds  

Emergency 
Power 
Supply 

Power Supply No, reference 
Section 7.2.4 Required 

Two Independent Public Utility Sources, 
or Internal Combustion Engine 
Equipment  

 
7.2.1 Preliminary and Pretreatment 

NWC’s WWTP currently meets the requirement for screening devices for a mechanical plant which was 
previously described in Section 5.2.1.1. The treatment plant currently does not have a grit removal system, 
which is recommended but not required by the State.  

 
7.2.2 Activated Sludge  

NWC currently treats the wastewater through an activated sludge process using extended aeration. Two 
major items are considered by the State in the design manual when evaluating these types of plants; the 
first being the basin volume and biological loading, and the second being the air supply. The specified 
ranges shown above and below are from Appendix 7-A of the TDEC design manual.  

 



Corrective Action Plan and Engineering Report, May 11, 2022 
 

                                                                               Pg. 67 of 151                                        
   

The Smith and Loveless Oxigest has an outer ring diameter of 44.25FT and an inner ring diameter 
dimension of 21.5FT. The side water depth in this basin is approximately 15.25FT therefore creating a 
volume of 135,000 Gallons as shown above in Figure 5.1.2. To determine if the basin has adequate size 
Equation 3 Basin Loading is shown below.  

 
Equation 3 Basin Loading 

Aeration Basin Loading Range = 10-25 BOD5 per 1000 FT^3/day 
Historical NWC Average Influent CBOD5 loading is = 0.15MGD * 314mg/L * 8.34 = 392.8lbs/Day 

= 392.8lbs/day / (135,000 Gallons/7.48 FT^3 / Gallon/ 1000) 
= 21.8 lbs/ 1000 FT^3 / Day 

 
This value is in terms of CBOD5.  Assuming a CBOD5/BOD5 factor of 1.2, this will put the loading above the 
TDEC criteria. Assuming the same CBOD5 influent concentration, the maximum flow that could be 
effectively treated is 0.17 MGD, or a loading of 451lbs/ day of CBOD5, which is less than the design flow 
rate of 0.2 MGD. The existing S&L reactor is overloaded in respect to CBOD5 loading.  

 
The required detention time for aeration of the S&L reactor is 18 to 36 hours as shown below in Equation 
4. 

 
Equation 4 Detention Time 

Detention Time Range = 18-36 Hours  
NWC Aeration Basin Volume = 135,000 Gallons / 0.15MGD = 0.9 Days  

= 0.9 Days*24 Hours  
= 21.6 Hours 

 
Similar to CBOD5, this value is within the acceptable range, but it is on the lower end of acceptable 
detention times. When using the plants design flow rate of 0.2 MGD the detention time drops to 16.2 
hours which is below the specified 18 hour minimum. The detention time is not adequate based on the 
design flow rate of 0.2 MGD. 

 
Another important wastewater parameter is air supply which provides vital oxygen to the micro-
organisms that need it in order to oxidize and breakdown organics and other contaminants in the waste 
stream. The NWC plant air supply is discussed in above in Section 5.2.3. As previously discussed, the 
blowers are rated for a capacity of 760 CFM.  
 

  



Corrective Action Plan and Engineering Report, May 11, 2022 
 

                                                                               Pg. 68 of 151                                        
   

Equation 5 and Equation 6 below calculates the air needed by the blowers to provide necessary dissolved 
oxygen to the process basin. This value not only considers the CBOD5 aeration but also the aeration 
required for NH3 Nitrification.   

 
Equation 5 Air Supply 

Aeration for CBOD5 = 0.15 MGD x 314 mg/l CBOD5 x 8.34 x 1.1 lb O2/lb CBOD5 = 432 lbs. O2/Day 

Aeration for NH3 Nitrification = 0.15 MGD x 36 mg/l NH3 x 1.2 TKN/NH3 (factor assumed) x 8.34 x 4.6 lb 
O2/lb NH3 = 249 lbs. O2/Day 

Total Oxygen Requirement = 432 + 249 = 681 lbs of O2/day * 2.5 Factor of Safety = 1,702.5 lbs of 
O2/Day 

 
Assuming air density of 0.075lbs/ft^3, 20% Oxygen, approximately 12% transfer efficiency, and actual O2 
required to standard O2 required factor of 2.2, the air required is calculated as show below in Equation 6. 

Equation 6 Air Required 

Air Required = 1,702.5 lbs of O2/Day * 2.2 / (0.075*20%*12%*24 Hours * 60 Minutes) = 1,445 SCFM 
 

This value shows the blowers are severely undersized as they are not able to provide enough air to the 
aeration basin to meet the State’s criteria on air required for CBOD5 and Ammonia Nitrification using the 
plants current average flow (0.15 MGD) which is less than the permitted capacity (0.2 MGD).  

7.2.3 Clarifiers  
Chapter 5 in the TDEC design manual guidelines require final clarifiers to be sized on surface overflow rate 
(SOR) to not exceed 400 gallons per day per square foot, solids loading rate (SLR) of 35 pounds mass per 
day per square foot, and the weir loading rate (WLR) to not exceed 15,000 gallons per day per linear feet. 
NWC has a final clarifier with a diameter of 21.5FT which is located in the interior circle of the Smith and 
Loveless Oxigest unit.  These parameters for the final clarifier are calculated below using 100% of the 
design flow rate:  
 
Equation 7 Surface Overflow Rate 

 
TDEC Maximum Surface Overflow Rate (SOR) for Extended Aeration Plants = 400gpd/SQFT 

NWC SOR = 0.2MGD / ((π/4) * 21.5^2) = 551 gpd/sqft 
 

Equation 8 Solids Loading Rate 

TDEC Solids Loading Rate (SLR) lbm/day-sqft = Average 25 lbm/day-sqft 
Assumed MLSS Concentration = 2500mg/L 

NWC SLR = (0.2MGD*2,500mg/L*8.34)/(((π/4) * 21.5^2) 
SLR = 4,170 lbm/day / 363 sqft 

SLR = 11.48 lbm/day-sqft 
 

The TDEC maximum SLR during peak design is 35 pounds mass per day per square foot (lbm/day-sqft). 
When applying a peak design flow rate of 2.5 times of the design flow, the peak SLR for the clarifier at 
NWC’s WWTP equates to 28.7 lbm/day-sqft.  
 

  



Corrective Action Plan and Engineering Report, May 11, 2022 
 

                                                                               Pg. 69 of 151                                        